Loading...
Maintenance and Drawings
Platen Drive System
324
13291L-001 Rev. A S4M Maintenance Manual 10/27/05
Table F • Platen Drive System
Item Part Number Description Qty
177752M Transmissive Sensor Maintenance Kit (see Table K on page 331)1
245939 Screw, M4 × 1.4 × 13 1
320043M Outer Media Guide Maintenance Kit 1
4HW46128 Washer, Flat Nylon 0.37 × 0.19 × 0.05 (sold in quantities of 25) 1
578123 Compression Spring, 0.19 × 0.24 × 0.35 1
610401 Screw, M3 × 0.5 × 4 1
777807M Media Sensor Assembly Maintenance Kit (see Table I on page 329)1
877023M Platen Roller Maintenance Kit (see Table H on page 328)1
977767M Ribbon/Open sensor Maintenance Kit (see Table J on page 330)1
10 HW77237 Screw, M4 × 0.700 × 10 mm (sold in quantities of 5) 1
11 HW77078 Flat Washer, 0.500 × 0.195 × 0.090 (sold in quantities of 25) 3
12 HW77283 Screw, M4 × 0.700 × 16 mm (sold in quantities of 25) 2
13 77258 Peel Tear Bar (part of 77625M) 1
14 HW77231 Screw, M3 × 8 mm (sold in quantities of 25) 2
15 77112M Print Mechanism Latch Maintenance Kit (see Table G on page 326)1
Bold=Part available for purchase
Light italic=Part not available for purchase, listed and shown for reference only
Loading...
Terms of Use | Privacy Policy | DMCA Policy
2006-2020 Rsmanuals.com